AGENDA
A meeting of the Council of the Corporation
of the Town of Northeastern Manitoulin and the Islands
to be held on Tuesday, March 5th, 2024
at 7:00pm

. Call to Order
. Approval of Agenda
. Disclosure of Pecuniary Interest & General Nature Thereof

. Minutes of Previous Meeting
i.  Confirming By-Law 2024-06

. Old Business
i.  Dr. Ann MacDonald - Recruitment
ii. Island Wide Waste Resource Committee

. New Business
i.  Water and Wastewater budget

ii. By-law 2024-07 Water and Wastewater rates

iii.  Sheguiandah Water Treatment Plant Annual Report
iv.  Little Current Water Treatment Plant Annual Report
v. Shoreline Reserve, MNR — Greg Swain

vi.  Request for support — MICA

vii.  Request for renovations — Fitness Center
[...]
properly at all times. Where a water meter or wall mount receptacle is not functioning an additional
charge equal to the base rate will be applied to each quarterly billing, after one quarterly notification
period and will be the responsibility of the homeowner to have repaired.

Wastewater Rates and Charges — Ward 2

The rates and charges set out in this by-law are hereby fixed on the owner of each separately assessed parcel of
land which is connected to a sewer main and on which one or more buildings or structures are situated. Such
rates and charges are in addition to the rates and charges for water. The rates and charges are a follows:

1. A wastewater rate is hereby levied on all property owners in Ward 2 and whose land is connected to
both a water main and a sewer main, in the additional amount of 100% of the total of all water charges.

Metered Rate Adjustments



Adjustments may be made on metered water consumption or wastewater charges with the joint approval of the
CAO and the Manager of Public Works for the Town after proper investigation of the circumstances.

The unpaid balance of water and wastewater accounts shall bear interest at the rate of 1.25% per month,
calculated from the date the account balance becomes overdue. Overdue accounts above $400 may result in the
disconnection of the service or having the water account transferred to the property account.

READ A FIRST, SECOND AND THIRD TIME AND FINALLY PASSED THIS 5th DAY OF March , 2024.

Al MacNevin Mayor Pam Myers Clerk



guiandah Water Treatment

Small Municipal Residential Drinking Water System

January 1, 2023 — December 31, 2023

O.Reg 170/03 Schedule 22 Summary Report
O.Reg 170/03 Section 11 Annual Report
&
O.Reg 387/04 Annual Record of Water Taking

Prepared by the Ontario Clean Water Agency
For The Corporation of the Town of Northeastern Manitoulin and the Islands

Ontario Clean Water Agancy
Agence Ontarienne Des Eaux

(>




(i

2023 Annual Report
Sheguiandah Water Treatment
Drinking-Water System Number: 220009112
Drinking-Water System Name:  Sheguiandah Drinking Water System
Drinking-Water System Owner:  The Corporation of the Town of Northeastern Manitoulin and the Islands
Drinking-Water System Category.: Small Municipal Residential

SECTION 1: INTRODUCTION

This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 under the Safe
Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario Water Resources Act. The reports
are prepared by the Ontario Clean Water Agency. Acronyms and definitions can be found at the end of the
report.

A copy of the Summary Report must be provided to the members of the municipal council by March 31, 2024.

SECTION 2: REQUIREMENTS OF THE REPORTS

Schedule 22 Report

The report must list the requirements of the Act, the regulations, the system’s approval and any order that the
system failed to meet at any time during the period covered by the report. It must also specify the duration of
the failure, and for each failure referred to, describe the measures that were taken to correct the failure.
For the purpose of enabling the owner of the system to assess the rated capability of their system to meet
existing and future planned water uses, the following information is required to be included in this report:
= A summary of the quantities and flow rates of the water supplied during the period covered by the
report, including monthly average and maximum daily flows.
= A comparison of the summary to the rated capacity and flow rates approved in the systems approval.
Section 11 Report
The annual report must contain the following:
= A brief description of the drinking water system and a list of chemicals used by the system.
= A description of any major expenses incurred during the period covered by the report to install, repair or
replace required equipment.
= A summary of all adverse water quality incidents (AWQI) reported to the Ministry
= A summary of corrective actions taken in response all AWQIs
= A summary of all test results required under the regulation, under an approval, municipal drinking water
licence or order, including an OWRA order.
= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.

Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a Director
the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.

2|Page



)

2023 Annual Report
Sheguiandah Water Treatment

SECTION 3: SCHEDULE 22 REPORT

Flows - Treated

In accordance with the Municipal Drinking Water License (MDWL), the Sheguiandah WTP shall not be
operated to exceed a maximum flow of 546 m3/d to the distribution system.

The daily treated water maximum flow was 335.7 m3 and represents 61% of capacity. In 2023, the total
volume of water sent to the distribution system was 22,577.6m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum capacity.
Flows — Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 7.6 L/s and a
maximum daily volume of 654.624 m*/d.

The average monthly raw water flow for this reporting period was 103.13 m*/d. The maximum daily flow was
370.7 m’/d representing 57% of water taking limits. In 2023, the total volume of water sent to the distribution

system was 37,643.3 m3

The quantity of raw water taken did not exceed limits stipulated within the PTTW.

| RAW WATER FLOW DATA - TOTAL ALL SOURCES

Total Average Flow ‘ Maximum Maximum ‘ Limits ”
Monthly Flow ' Flow Flow Rate 3

Month (m3) 3D (m3a) W | s, |

[| Januvary |  1,911.9 61.67 809 | 3.6 [ 758 [ es46 ||
[[ February | 16576 | 59.2 73 344 | 758 | 6546 ||
[ March | 1,731.1 | 5584 | 752 | 2.62 758 | 6546 ||
[ April | 21863 | 72.88 13801 | 503 | 758 6546 ||
[[ May | 35785 | 115.44 1999 | 428 758 | 6546 ||
[ June | 36729 [ 12243 | 2967 | 455 758 | 6546 ||
[T sy | 4610 148.71 3707 | 7.22 758 | 6546 ||
| August | 42475 137.02 | 207.8 5.16 758 | 6546 ||
[| September | 3,546 | 118.2 o159 ] 438 758 | 6546 ||
[[ October | 34052 | 10985 | 1502 3.85 758 | 6546 ||
|| November |  3,770.2 ! 125.67 1801 | 4.62 758 | 6546 ||
[[ December | 33261 | 10729 | 1395 | 4.0l 7.58 6546 ||
[ Total | 37,6433 | | | | | |
| Average [ [ 10313 [ | | | I
| Maximum | 3707 | 722 [ 758 | 6546 |

3|Page



y

2023 Annual Report
Sheguiandah Water Treatment

Raw Flow Rate (L/s)

O = N W b 0 O N

Sheguiandah WTP Raw Flow Rates

b 3

Jan

Feb

Mar  Apr

—Maximum

May Jun Jul  Aug Sep Oct Nov
Month

——PTTW Limits

Dec

Raw Flow Rate (m3/d)

700

Sheguiandah WTP Raw Flow Data

600

500 +

400
300

200 +

100

-I-I" .I;IIIII;‘

Jan Feb Mar Apr

May Jun Jul Aug Sep Oct Nov Dec
Month

C—IMaximum

—g=Average —+—PTTW Limits

4|Page



()

Annual Raw Water Review

2023 Annual Report
Sheguiandah Water Treatment

Raw Water | Total Taking Average Day Max Day Max Day % of PTTW allowable
Taking m3/d m3/d m3/d 654.624 m3/d
2023 37,6433 103.13 370.7 57%
2022 28,239 77.37 148.3 23%
2021 35,490.3 97.23 317.5 48.5%
2020 35,116.5 95.95 3213 49%
2019 30,977 84.87 238.8 36.5%

System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on June 29, 2023. The facility scored 0/494
providing a rating of 100%.

The following non-compliance was identified in 2023:

On July 17, there was a low chlorine occurrence while switching from HLP #1 to HLP # 3 and while operator
was dealing with the low chlorine issue, the 72 hour review was unable to be completed on time. Data was
reviewed on July 17@10:46 am back to the last data review complete July 14th at 8:30 am. Therefore, the 72hr
data review was completed 2hrs and 16min late.

AWQIs reported to the Ministry

Incident
Date

Parameter

Result

Unit of
Measure

Corrective Action

Corrective
Action Date

17-Jul-23

Chlorine 0

AWQI#162612 — The operator arrived onsite to
find the chlorine analyzer had from 1.08mg/1 to
0.00mg/1 for the period of 8:03am to 8:05am.
Chlorine jumped back up to 0.4mg/1 at 8:05am.
Significant chlorine drop due to high lifts switching
duties, from HLP3 to HLP1.

Chlorine jumped to 1.05mg/l when switched to
HLP3.

17-Jul-23

26-Jul-23

Pressure 0

psi

AWQI#162761 — On July 26, a watermain break
occurred on Hwy 6 affecting Orr's Sideroad and
approx. 20 homes. The section was isolated which
resulted in a loss of pressure for the area. MOH and
SAC were both notified. Directed by MOH to flush
and sample chlorine after the repair was completed.
They did not request bacti sampling and did not
issue a BWA or DWA.

26-Jul-23

5|Page



Ry
~ 2023 Annual Report
Sheguiandah Water Treatment

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served 353

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on

the Internet? Yes

Town of Little Current,
Municipal Office

14 Water St E

Little Current, Ontario
POP 1K0

Number of Designated Facilities served: 0

Location where Summary Report required under O. Reg. 170/03 Schedule
22 will be available for inspection.

Did you provide a copy of your annual report to all Designated Facilities NA
you serve!

Number of Interested Authorities you report to: 0

Did you provide a copy of your annual report to all Interested Authorities NA
you report to for each Designated Facility?

List all Drinking-Water Systems (if any), and their DWS Number which

receive all of their drinking water from your system: N/A

Did you provide a copy of your annual report to all Drinking-Water System
owners that are connected to you and to whom you provide all of its N/A
drinking water?

Indicate how you notified system users that your annual report is available, Public access/notice via the web
and is free of charge. & via Government Office

Indicate if you notified system users that {our annual report is available and YES
is free of charge using an alternate method

Facility Description

The Sheguiandah plant consists of a raw water pumping station equipped with a sodium hypochlorite injection
system for the control of zebra mussels. The zebra mussel control system is operated seasonally from May to
November inclusive when the raw temperature is above 8 Celsius. The building houses three low lift vertical
turbine pumps.

The treatment consists of a direct filtration chemically assisted plant with a rated capacity of 6.3 L/s. There are
two multimedia filters after the flocculator. Each filter contains anthracite, sand and gravel. There are two
backwash pumps, to provide filter backwashing as required. The plant has two clearwells, with a capacity of
142 m3 and 176 m3, respectively. Following the clear well there is a high lift pump well with a volume of
119.7 m3. There are three vertical turbine high lift pumps, two located in clearwell two and one located in the
high lift pump well. Each pump has a rated capacity of 9.9 L/s at a TDH of 86.75 m. Also included in the
highlift well is a fire pump rated at 23L/sec which can be activated from the Sheguiandah Fire Hall. There are
two hydro pneumatic tanks which provide system pressure when the high lift pumps are off.

6|Page



()

2023 Annual Report
Sheguiandah Water Treatment

Primary disinfection is achieved by ultraviolet disinfection and sodium hypochlorite. The process wastewater
supernatant is returned back to Sheguiandah Bay. The settled solids are hauled from the plant for disposal in
the municipal lagoon.

Chemicals Used
Sodium Hypochlorite 12% - Disinfection
Aluminum Sulphate (Dry) — Coagulant
Significant Expenses
Significant expenses incurred to
[]1 Install required equipment
[ Repair required equipment
[X] Replace required equipment
Work Order | Completion Date Comment
3383870 14-Jun-23 Vertical high lift pump replacement — $3,501.21
3575106 13-Dec-23 Replaced two filter turbidity units — $17,726.96

Adverse Water Quality Incidents

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-Water Act or
section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident
Date

Parameter | Result

Unit of
Measure

Corrective Action

Corrective
Action Date

17-Jul-23

Chlorine 0

AWQI#162612 — The operator arrived onsite to
find the chlorine analyzer had from 1.08mg/1 to
0.00mg/1 for the period of 8:03am to 8:05am.
Chlorine jumped back up to 0.4mg/I at 8:05am.
Significant chlorine drop due to high lifts switching
duties, from HLP3 to HLP1.

Chlorine jumped to 1.05mg/l when switched to
HLP3.

17-Jul-23

26-Jul-23

Pressure 0

psi

AWQI#162761 — On July 26, a watermain break
occurred on Hwy 6 affecting Orr's Sideroad and
approx. 20 homes. The section was isolated which
resulted in a loss of pressure for the area. MOH and
SAC were both notified. Directed by MOH to flush
and sample chlorine after the repair was completed.
They did not request bacti sampling and did not
issue a BWA or DWA.

26-Jul-23

7|Page




(9

2023 Annual Report
Sheguiandah Water Treatment

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.

Range of Total
No. of Coliform Number of | Range of HPC
Samples Range of E.Coli Results HPC Results
Collected | Min# | Max# | Min# | Max # Samples | Min # | Max #
Raw Water 0
Treated Water 0 0 0 0 0 0
Distribution 27 0 0 0 0 27 0 4

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03

No. of Units of
Samples Range of Results Measure
Collected | Minimum | Maximum
Turbidity, On-Line - Filter 1 8760 0 1.38 (NTU)
Turbidity, On-Line - Filter 2 8760 0 1.38 (NTU)
Free Chlorine Residual, Treated 8760 0 5 (mg/L)
Free Chlorine Residual, Distribution Location 1 102 0.59 2.20 (mg/L)

Summary of additional testing and sampling carried out in accordance with the requirement of
an approval, order or other legal instrument.

Date of legal .. Month Da Unit of
__instrument igsued Parameter and limits Sampled Samp);ed Result Measure

Backwash (BW) Total Jan ‘ 09 <2 mg/L

MDWL 197-101 Suspended Solids (TSS) Feb _ mg/L

. Mar mg/L

Quarterly sampling Apr 03 ) mg/L

Issue Date: February 25, 25 mg/L annual average

2021 May mg/L

Jun mg/L

Expiry Date: February 24, Jul 10 < mg/L

2026 Aug mg/L

Sep mg/L

Oct n/a n/a mg/L

Nov mg/L

Dec mg/L

Annual Average 2 mg/L

Summary of Inorganic parameters tested during this reporting period or the most recent sample
results

Sample Date Sample No. of Exceedances
TREATED WATER | (vyyyy/mm/dd) Result MAC MAC | 12 MAC
Antimony: Sb (ug/L) - TW 2020/01/13 0.14 6.0 No No
Arsenic: As (ug/L) - TW 2020/01/13 <MDL0.2 25.0 No No




()

2023 Annual Report

Sheguiandah Water Treatment

Barium: Ba (ug/L) - TW 2020/01/13 12.2 1000.0 No No
Boron: B (ug/L) - TW 2020/01/13 12.0 5000.0 No No
Cadmium: Cd (ug/L) - TW 2020/01/13 0.003 5.0 No No
Chromium: Cr (ug/L) - TW 2020/01/13 0.19 50.0 No No
Mercury: Hg (ug/L) - TW 2020/01/13 <MDL0.01 1.0 No No
Selenium: Se (ug/L) - TW 2020/01/13 0.08 10.0 No No
Uranium: U (ug/L) - TW 2020/01/13 0.01 20.0 No No
Sample Date Sample No. of Exceedances
TREATED WATER (vyyyy/mm/dd) Result MAC MAC ‘ 1/2 MAC
Fluoride (mg/L) - TW 2022/01/10 < MDL 0.06 1.5 No No
Nitrate : (mg/L) - TW 2023/01/09 0.173 10 No No
Nitrate : (mg/L) - TW 2023/04/03 0.183 10 No No
Nitrate : (mg/L) - TW 2023/07/10 0.097 10 No No
Nitrate : (mg/L) - TW 2023/10/05 0.063 10 No No
Nitrite : (mg/L) - TW 2023/01/09 < MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2023/04/03 < MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2023/07/10 < MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2023/10/05 < MDL 0.003 1 No No
Sodium / Na (mg/L) - TW 2022/01/10 6.51 20" No No

*There is no "MAC" for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical
Officer of Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be
communicated to local physicians for their use with patients on sodium restricted diets.
[...]
existing and future planned water uses, the following information is required to be included in this report:

= A summary of the quantities and flow rates of the water supplied during the period covered by the

report, including monthly average and maximum daily flows.
= A comparison of the summary to the rated capacity and flow rates approved in the systems approval.

Section 11 Report

The annual report must contain the following:

= A brief description of the drinking water system and a list of chemicals used by the system.

= A description of any major expenses incurred during the period covered by the report to install, repair
or replace required equipment.

* A summary of all adverse water quality incidents (AWQI) reported to the Ministry

= A summary of corrective actions taken in response all AWQIs

= A summary of all test results required under the regulation, under an approval, municipal drinking
water licence or order, including an OWRA order.

= A statement of where a Schedule 22 report will be available for inspection.

The report must be prepared not later than February 28 of the following year.
Regulation 387 Report

On or before March 31 in every year, every holder of a permit to take water (PTTW) shall submit to a
Director the data collected and recorded for the previous year.

A record of annual water taking can be found in Appendix A.
2|Page



N\
—
~~

SECTION 3: SCHEDULE 22 REPORT

Flows - Treated

2023 Annual Report
Little Current Water Treatment

In accordance with the Municipal Drinking Water License (MDWL), the Little Current WTP shall not be
operated to exceed a maximum daily volume of 3100 m3/d to the distribution system.

The daily treated water maximum flow was 1,475.4 m3 in July and represents 48% of capacity. In 2023,
the total volume of water sent to the distribution system was 375,643 m3

The quantity of treated water supplied during the reporting period did not exceed the rated maximum

capacity.

Flows - Raw

Daily raw maximum instantaneous flow is stated in the PTTW at a maximum rate of flow of 68.1 L/s and a
maximum daily volume of 3400 m*/d.

The average monthly raw water flow for this reporting period was 1,651.19m3/d. The maximum daily
flow was 2,758.5 m’/d representing 81% of water taking limits. In 2023, the total volume of water taken
from the environment was 602,685.9 m3

The quantity of raw water taken did not exceed the limits stipulated within the PTTW.

RAW WATER FLOW DATA - TOTAL ALL SOURCES

Total Average Flow | Maximum Maximum | Limits |I‘
Monthly Flow Flow Flow Rate L/s m3/d

Month (m3) (m3/d) (m3/d) | (L/s) | (PTTW) | (PTTW) ||

[ January | 51,6095 | 1,664.82 1,826.7 | 46.02 681 | 3400 ||
[| February | 474726 | 169545 | 18117 45.11 | 681 | 3400 ||
| March | 523135 1,687.53 1,929.1 40.8 | 681 | 3400 ||
| April | 49,6022 1,653.41 | 19156 49.6 | 681 | 3400 ||
[ May | 57,178 184445 | 22741 | 4157 | 681 | 3400 ||
[ June | 64,041.1 21347 | 25617 | 4713 | 68.1 3400 ||
[ July [ 655023 | 211298 | 277855 | 44.89 68.1 3400 ||
|| August | 478728 |  1,544.28 1,9357 | 45.56 68.1 3400 ||!
|| September | 49,8313 |  1,661.04 | 22788 | 456 | 681 | 3400 ||
|| October | 388625 |  1,253.63 1,658.7 | 46.14 681 | 3400 ||
|| November |  33,863.3 1,12878 | 1,316.9 45.6 681 | 3400 ||
|| December |  44,536.8 1,436.67 | 1,756.1 45.29 . 68.1 | 3400 ||'
| Total | 6026869 | | | | | |
|| Average | o1est19 | ) T ] A
| Maximum _| | | 27585 | 496 | 681 | 3400 | I




9

2023 Annual Report
Little Current Water Treatment

Little Current WTP Raw Flow Rates

80
70 1 A N \_’{. ¥
—_ 60 +
R
= 50 - — A -
g 40 B
o
2 30 +
°
T8 20 +
5 1
o 07
0 : : : .
Jan Feb Mar Apr May Jun Ju Aug Sep Oct Nov Dec
Month
—Maximum ——PTTW Limits
Little Current WTP Raw Flow Data
4000
3500 + . . i
3000 |
,!;, 2500 | B -
> 2000 + —= _._/-'. m,
5 s+ ™" T ™ L
2 1000
i
2 500 +
©
14 0 . .

Jan Feb Mar Apr May Jun Jul

Month

Aug Sep Oct Nov Dec

I Maximum —m=—Average

—+—PTTW Limits

4|Page



)

2023 Annual Report
Little Current Water Treatment
Annual Raw Water Review

Raw Water | Total Taking | Average Day Max Day Max Day % of PTTW allowable
Taking m3/d m3/d m3/d 3400 m3/d

2023 602,686 1,651.19 2,758.5 81%

2022 598,408.6 1,639.48 3,318 97.5%

2021 602,309.2 1,650.16 3,585.7 105%

2020 489,750.1 1,338.12 3,242.8 95%

2019 650,562.5 1,782.36 3,118.2 91.7%

2018 805,980.2 2,208.16 4,032.1 118.6 %

System Failures and Corrective Actions

The latest inspection of the drinking water facility took place on January 20, 2023; the facility scored 4/485
providing a rating of 99.18%. An inspection for the 2023-2024 MECP inspection period has not been
completed yet.

The following non-compliances were identified in the inspection report:

Question ID MRDW1061001. Are logbooks properly maintained and contain the required information?
Logbooks were not properly maintained and/or did not contain the required information.

DWI notes the e-log is typically completed with appropriate information.

On August 9, 2022, data provided indicates chlorine residual dropped to 0.15mg/l. The situation appeared to
take approximately 4 hours to be resolved according to SCADA trending provided. CT appears to have been
achieved. No details were found in logs.

By April 28, 2023, provide to the undersigned provincial officer, details regarding this event on August 9,
2022, and written assurances that in the future operators will take efforts to log such information.

Question ID MRDW1115001. Were the inspection questions sufficient to address other non-compliance
items identified during the inspection period?

DWI notes Schedule E of the MDWL requires the use of pressure decay testing in order to monitor the
integrity of the membranes. Following installation of new membranes in December of 2021, the operator
indicates pressure decay testing did NOT occur normally. At this plant testing is done manually, but since unit
was not functioning the testing did not occur. It is noted that the membranes were tested at commissioning
and would typically be tested every 6 months. OCWA was instructed to purchase new equipment.

By April 28, 2023, the operating authority is required to provide to the undersigned Provincial Officer written
assurances of the following:

-The pressure decay testing equipment is onsite,

-The results of membrane decay tests,

-A work order for pressure decay testing at appropriate interval is in place.

S|Page



()

2023 Annual Report

Little Current Water Treatment
AWQIs reported to the Ministry

Incident Unit of . . Corrective
Date Parameter Result Measure Corrective Action Action Date

AWQI#158832 — On August 3, a watermain
break occurred and affected four residences.
The Town provided verbal notification to
the home owners and repaired the break.

‘ The Town advised residents to flush their
03-Aug-23 | Pressure 0 pst taps after the break was repaired. The
Operator also increased the chlorine dosage
as a precaution. MOH and SAC were
notified but no further actions were
required.

03-Aug-23

SECTION 4: SECTION 11 REPORT

Information to be provided

Population Served 1700

Does your Drinking-Water System serve more than 10,000 people? No

Is your annual report available to the public at no charge on a web site on

the Internet? YeS

Town of Little Current, Municipal

Location where Summary Report required under O. Regt.) 170/03 Schedule Office
22 will be available for inspection. 14 Water Street E

Little Current, Ontario POP 1K0
Number of Designated Facilities served: ¢

Did you provide a copy of your annual report to all Designated Facilities

you serve? NA

Number of Interested Authorities you report to: ¢

Did you provide a copy of your annual report to all Interested Authorities

you report to for each Designated Facility? NA

List all Drinking-V¥Vater Systems (if any), and their DWS Number which

receive all of their drinking water from your system: N/A

Did you provide a copy of your annual report to all Drinking-VWater
System owners that are connected to you and to whom you provide all of N/4
its drinking water?

Indicate how you notified system users that your annual report is Public access/notice via the web -
aVailable, and is free Of Charge. & via Government Office

Indicate if you notified system users that your annual report is available Yo
and is free of charge using an alternate method *¢%

6|Page



(Y

2023 Annual Report
Little Current Water Treatment

Facility Description

The Little Current Water treatment facility consists of a low lift pumping station with three submersible
pumps. The low lift pumping station includes a zebra mussel control system utilizing sodium hypochlorite.

Treatment consists of membrane filtration which is comprised of two concrete tanks, each tank with six
ultrafiltration units. The rated capacity is 35.9 L/s into the treatment system. Each unit contains 12 modules
each module has a filtering area 0f 23.23 m2. There are three permeate pumps used to push the water to the
chlorine contact chamber. The contact chamber maintains a constant volume of 162 m3. Following the
chlorine contact chamber there are two clear wells, each having a storage volume of 749.8 m3. The high lift
pumping consists of four centrifugal high lift pumps, with two pumps having a capacity of 57.87 L/s and two
pumps having a capacity of 28.94 L/s. The process back pulse & reject water from the plant is de-chlorinated
and discharged back to the North Channel.

Wastewater from membrane cleaning is neutralized and discharged to the sanitary sewer system.

Chemicals Used
Sodium Hypochlorite 12% Disinfection
Calcium Thiosulphate Dechlorination of reject water & wastewater
Caustic Soda Neutralizing membrane wastewater
Citric Acid Membrane cleaning

Significant Expenses

Significant expenses incurred to
[X] Install required equipment
[X] Repair required equipment
[X] Replace required equipment

Work Completion | Comment
Order | Date
2822593 | 07-Mar-23 | Sample pump motor replacement — $1,947.94

3205891 | 25-Jan-23 Purchased and installed new pressure decay testing equipment
3206204 | 31-Jan-23 Permeate valve replacement — $2,313.02

3289546 | 14-Sep-23 Valve and actuator replacement — $8,843.12

3338060 | 11-Apr-23 | Pressure relieve valve replacement on high lift pump header — $2,438.2
3340589 | 11-May-23 | Clearwell 2 level indicator/transmitter replacement — $5,001.13
3431531 | 15-Dec-23 | Low lift pump VFD replacement — $4,298.01

3575105 | 11-Dec-23 | Replaced two filter turbidity units — $17,726.96

30-Jun-23 Low lift pump repair — $4,507.89

7|Page



(9

Adverse Water Quality Incidents

2023 Annual Report

Little Current Water Treatment

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe Drinking-
Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action Centre

Incident Unit of Corrective
Parameter | Result Comment / Corrective Action Action
Date Measure
Date
AWQI#158832 — On August 3, a
watermain break occurred and affected
four residences. The Town provided
verbal notification to the home owners
: and repaired the break. The Town advised
03-Aug-23 Pressure 0 pst residerFl)ts to flush their taps after the break 03-Aug-23
was repaired. The Operator also increased
the chlorine dosage as a precaution. MOH
and SAC were notified but no further
‘ ‘ | actions were required.
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03.
Range of Total
No. of Coliform Number of Range of HPC
Samples Range of E.Coli Results HPC Results
Collected Min Collected
Min# | Max# # Max # Samples Min #
Raw Water 53 0 NDOGT 0 NDOGT n/a n/a n/a
Treated Water 53 0 0 0 0 52 0 860
Distribution 159 0 0 0 0 53 0 371
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03
No. of .
Samples Range of Results 1&2::“22
Collected | Minimum | Maximum
Turbidity — Filter 1 8760 0.01 1 (NTU)
Turbidity — Filter 2 8760 0.015 0.287 (NTU)
Free Chlorine Residual - TW 8760 0.458 4.55 (mg/L)
Free Chlorine Residual, Distribution Location 1 104 1.01 2.20 (mg/L)
Free Chlorine Residual, Distribution Location 2 104 0.89 2.20 (mg/L)
Free Chlorine Residual, Distribution Location 3 104 0.75 2.20 (mg/L)
Free Chlorine Residual, Distribution Location 4 50 0.70 1.89 (mg/L)

Summary of additional testing and sampling carried out in accordance with the requirement of
an approval, order or other legal instrument.

Date of legal .. Month Da Unit of
instrumengt issued Parameter and limits Sampled Samp);ed Result Measure
Membrane Reject Jan 09 4 mg/L
197-101 Water Feb 09 <2 mg/L
Total Suspended Solids Mar 06 <2 mg/L

8

|Page



y

Issue Date: February 25,
2021

Expiry Date: February 24,
2026

25 mg/L

2023 Annual Report
Little Current Water Treatment

Apr 03 <2 mg/L

May 01 <2 mg/L

Jun 05 2 mg/L

Jul 11 2 mg/L

Aug 08 6 mg/L

Sep 05 2 mg/L

Oct 03 5 mg/L

Nov 06 3 mg/L

Dec 04 2 mg/L
Annual Average 2.83 | mg/L

Summary of Inorganic parameters tested during this reporting period or the most recent
sample results

Sample Date Sample No. of Exceedances
TREATED WATER | (yyyy/mm/dd) Result MAC MAC ‘ 172 MAC
Antimony: Sb (ug/L) - TW 2023/01/09 <MDL 0.6 6 No No
Arsenic: As (ug/L) - TW 2023/01/09 0.4 10 No No
Barium: Ba (ug/L) - TW 2023/01/09 13.5 1000 No No
Boron: B (ug/L) - TW 2023/01/09 15 5000 No No
Cadmium: Cd (ug/L) - TW 2023/01/09 0.003 5 No No
Chromium: Cr (ug/L) - TW 2023/01/09 0.14 50 No No
Mercury: Hg (ug/L) - TW 2023/01/09 <MDL 0.01 1 No No
Selenium: Se (ug/L) - TW 2023/01/09 0.07 50 No No
Uranium: U (ug/L) - TW 2023/01/09 0.177 20 No No
Sample Date Sample No. of Exceedances
TREATED WATER | (vyyyy/mm/dd) Result MAC MAC 172 MAC
Fluoride (mg/L) - TW 2022/01/10 <MDL 0.06 1.5 No No
Nitrate : (mg/L) - TW 2023/01/09 0.173 10 No No
Nitrate : (mg/L) - TW 2023/04/03 0.18 10 No No
Nitrate : (mg/L) - TW 2023/07/10 0.125 10 No No
Nitrate : (mg/L) - TW 2023/10/05 0.082 10 No No
Nitrite : (mg/L) - TW 2023/01/09 <MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2023/04/03 <MDL 0.003 1 No No
Nitrite : (mg/L) - TW 2023/07/10 <MDL 0.003 1 No No
Nitrite : {mg/L) - TW 2023/10/05 <MDL 0.003 1 No No
Sodium / Na (mg/L) - TW 2022/01/10 6.58 20* No No
Summary of Lead testing under Schedule 15.1 during this reporting period
Location Type No. of Range of Results MAC Number of
Samples | Minimum | Maximum | (ug/L) Exceedances
Distribution - Lead Results (ug/L) n/a 10 0
Distribution - Alkalinity (mg/L) 4 66 69 N/A N/A
Distribution - pH In-House 4 8.23 8.38 N/A N/A

9|Page




9

2023 Annual Report
Little Current Water Treatment

Summary of Organic parameters sampled during this reporting period or the most recent

results

Number of

TREATED WATER Sample Date Sample Exceedances

(vyyy/mm/dd) Result MAC | MAC | 12 MAC

1,1-Dichloroethylene (ug/L)-TW 2023/01/09 | <MDL 0.33 14 No No
1,2-Dichlorobenzene (ug/L)-TW 2023/01/09 <MDL 0.41 200 No No
1,2-Dichloroethane (ug/L)-TW 2023/01/09 | <MDL 0.35 5 No No
1,4-Dichlorobenzene (ug/L)-TW 2023/01/09 <MDL 0.36 5 No No
2.3,4,6-Tetrachlorophenol (ug/L)-TW 2023/01/09 <MDL 0.2 100 No No
2,4,6-Trichlorophenol (ug/L)-TW 2023/01/09 <MDL 0.25 5 No No
2,4-Dichlorophenol (ug/L)-TW 2023/01/09 | <MDL 0.15 900 No No
2,4-Dichlorophenoxy acetic acid (2,4-D) (ug/L)-TW 2023/01/09 <MDL 0.19 100 No No
_?_\—lcwethyl-4—ch|orophenoxyacetic acid (MCPA) (ug/L)- 2023/01/09 <MDL 0.12 100 No No
Alachlor (ug/L) -TW 2023/01/09 | <MDL 0.02 5 No No
Atrazine + N-dealkylated metabolites (ug/L)-TW 2023/01/09 <MDL 0.01 5 No No
Azinphos-methyl (ug/L)-TW 2023/01/09 | <MDL 0.05 20 No No
Benzene (ug/L)-TW 2023/01/09 | <MDL 0.32 1 No No
Benzo(a)pyrene (ug/L)-TW 2023/01/09 | <MDL 0.004 | 0.01 No No
Bromoxynil (ug/L)-TW 2023/01/09 | <MDL 0.33 5 No No
Carbaryl (ug/L)-TW 2023/01/09 | <MDL 0.05 90 No No
Carbofuran (ug/L) -TW 2023/01/09 <MDL 0.01 90 No No
Carbon Tetrachloride (ug/L) -TW 2023/01/09 <MDL 0.17 2 No No
Chlorpyrifos (ug/L) -TW 2023/01/09 | <MDL 0.02 90 No No
Diazinon (ug/L)-TW 2023/01/09 <MDL 0.02 20 No No
Dicamba (ug/L)-TW 2023/01/09 <MDL 0.2 120 No No
Dichloromethane (Methylene Chloride) (ug/L)-TW 2023/01/09 <MDL 0.35 50 No No